djamato

e
D
—l
2]
)
-
©
al

HIGH SPEED  TOP FEEDING

CYLINDER BED CHAINSTITCH MACHINE

VGS3721-8

MODEL & DEVICES

VGS3721-8

UT-A44 ST2-A

N7 VAMATO SEWING MACHINE MFE, 20,70



RK—YUZXMDRA

ZDIR—Y JZMEVGS3721-140S1-8, 156S1-82EAXTFTILICLTA SA M EER L TWET,
ERT~18ICIEEAEFILZTH UL TVWET,

ERI~HEBEEZLH UL TWVWET,
IR—YUZNCREINTVWEIHT—DTERIARXAEZXBEBERDULTWVWET,

B DFMA (Parts No. DBIcEEE I TWED, )

[ ] @EONK—YURMNZHULT, SEZEESNLERERDLTVET,
[ 1 AiXIHParts No. RURIEOIIR

€ FEDONR—YUZMNHULT, SEEMENEBRRTEFTILERDLULTVWET,

BREXDODEBOZER

* ZONX—=VURNCRIFHSINTWDIBRE ZEXDRIZ. Parts No.(fl ZiE. 3500201)THEEWVWLE
ER

Y¢ 0068011 M#EAEIE. 0068011XIZ68011 TEXTE L,

Y IF7Fa—TJIEXORIERBERIZEMSET I,

BE, CON—YYZANDREHEFEIE. ARICLIDEEINZHZENHBDXIDTTTETI W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VGS3721-140S1-8, 156S1-8.
The items from No.T to No.18 contain the standerd model.

The following items included No.19 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width. | :

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents =P/

MISCELLANEOUS COVERS(1) ANX—EFk (1) 1

MISCELLANEOUS COVERS(2) AN—ER (2) 2

MISCELLANEOUS THREAD EYELETS Fi8 B 3

MISCELLANEOUS BUSHINGS 7y 2Rk 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #Z 7 RU T#EE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LE#RUSREVHEE 6
NEEDLE BAR MECHANISM HEHE 7
PRESSER FOOT MECHANISM AITHEE 8
TOP FEED VERTICAL MECHANISM EXY ETHES 9
TOP FEED ROCKER MECHANISM LX) aiesE 10
TOP FEED DIFFERENTIAL MECHANISM EXDEEHE 11
SPREADER MECHANISM B U RIL— /R 12
LOOPER DRIVING MECHANISM IL—IREBE - 13
FEED DRIVING CONTROL MECHANISM BIX U SRE R 14
FEED DRIVING MECHANISM XY BE 15
KNIFE DRIVING MECHANISM X AR 16
MISCELLANEOUS MECHAN.ISM A & B % | 17
LUBRICATING MECHANISM e m R 18
VG3721-156S8-8WF11 EXCLUSIVE PARTS Y7ETINEASE 19
UT-A44 DEVICE(1) UT-A44 FiE(1) 20
UT-A44 DEVICE(2) UT-A44 EiE(2) 21
UT-A44 DEVICE(3) UT-A44 FiE(3) 22
UT-A44 DEVICE(4) UT-A44%iE(4) 23
UT-A44 DEVICE(5) UT-A44 FE(5) 24
ST2-A DEVICE ST2-AE¥E 25
EXTRA PARTS FiEalm 26
THREAD STAND RiIB 27
ACCESSORIES FZy Y YRARK 28
WARNING LABEL EESNRIL 29

INDEX E] 30




VGS3721



MISCELLANEOUS COVERS(1)
]

FN—BEFR(T)

1

RefNo Parts No. Description m A Amt. Req
1 3500201 Top Cover EHIX— 1
2 110045 Screw(M4-0.7 X 12) kxy 7
3 3500430 Top Cover Gasket EANR=RyF> 1
4 0068011 Oil Sight Window 1 IIERE 1
5 0020759 Top Cover Seal Plug FHN—FE2 2
6 3510008 Top Feed Dog Bracket ERUVEBTITY 1
7 120027 Screw(M4-0.7 X 25) Exy 4
8 009748 Screw(M4-0.7 X 12) ERY 2
9 0093864 Seal Plug B 2

10 3100207 Pin(5 X 12mm) vy 2
11 3510011 Head Cover Ay RAIN— 1
12 3510012 Head Cover Gasket ANy RANR=IRyF> 1
13 110048 Screw(M4-0.7 X 10) xRy 11
14 110060 Screw(M4-0.7 x 4.8) xRy 2
15 320198 “VGS” Emblem VGSTVTL L 1
16 3501566 Side Cover(Lower) MEF H/IN—(TF) 1
17 3500215 Side Cover Gasket i DASE VAT S 1
18 3500213 Side Cover Hinge Pin BEXAHN—ErIEY 1
19 160000 Screw(M3-0.5 x 3) ) 2
20 0037164 Spring IRFR 1
21 3500216 Oil Defender bap:=0 1
22 006233 Screw(M3-0.5 x b) =87 2
23 3501563 Side Cover(Upper) R H/—(b) 1
24 0094201 Side Cover Hook B HIN—T v 1
25 110012 Screw(M4-0.7 x b) IERY 1
26 3501564 Extension Cover IVRT>Yarvhi— 1
27 110001 Screw(M4-0.7 x 5.4) bRy 2
28 3501565 Suction Pipe Cover A F3/8— 1
29 007627 Screw(M4-0.7 X 6) Exy 2
30 000538 Washer A 2
31 3500007 Wind Guide Plate RERR 1
32 110013 Screw(M4-0.7 x 8) Ry 3
33 0020137 Drain Hole Seal MIRF R YNy FY 1
34 005075 © Screw(3/8-24 x 8) HIRFERY 1
35 3500005 Oil Reservoir Gasket WETICY F Y 1
36 3500004 Oil Reservoir M= 1
37 120016 Screw(M8-1.25 x 20) xRy 4
38 340000 Machine Frame Supporting Bar Ny RZITH 4
39 2049401 Serial Number Plate BE/L—k 1
40 4109403 Model Plate(See the below) BHR(TRER) 1
4] 000726 Rivet IEXgR 4
42 006202 Screw{M4-0.7 X 6} bExy 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(F) B2 HEC OB IS (7 — VRlE. WFRES )2 BAI SR EE v,

VGS3721



3
"@%
36

P 33 /
32 33

31

VGS3721



MISCELLANEOUS COVERS(2)
e -

AN—FR(2)

2

RefNo Parts No. Description m & Amt. Req
1 3500224 Cloth Plate(Large) JAXTL—MK) 1
2 120009 Screw(M4-0.7 X 12) xy 2
3 3501575 Slide Cover BUIR 1
4 3500227 Crank Chamber Cover FHHN— 1
5 3500228 Crank Chamber Cover Gasket FAHANR=NyFY 1
6 130003 Screw(M4-0.7 X 7.3) IRy 7
7 0020052 Seal Plug 5 1
8 3160009 Bracket Cover Gasket TSry hANR=ICyFY 1
9 3160008 Bracket Cover TS5y A= 1
10 110045 Screw(M4-0.7 X 12) =) 9
11 3500012 Seal Plug A 2
12 0093864 Seal Plug i 2
13 0065275 Seal Plug = 1
14
15 3501779 Stitch Plate Holder ke 1
16 110041 Screw(M4-0.7 X 8) Exy 7
17 3501584 Fabric Guide HAHAR 1
18 330011 Seal Plug i 3
19 003655 Screw(M4-0.7 x 10) xRy 1
20 000015 Nut FTv bk 2
21 000651 Knock Pin JvoEY 2
22 3500223 Front Cover Hinge BfFAN—-EYY 1
23 110016 Screw(M4-0.7 X 14) rxy 2
24 170001 Screw(M4-0.7 x 8) xRy 2
25 300100 Conical Spring Washer [HIVAE SVRAEZA < 4
26 160001 Screw(M4-0.7 X 4) xRy 2
27 3501570 Front Cover(Lower) AR /\—(T) 1
28 110031 Screw(M4-0.7 X 12) xRy 1
29 3500226 Cushion AR 2
30 000924 Seal Plug E 2
31 110008 Screw(M4-0.7 x 8) kxy 2
32 000538 Washer PARTE 7
33 3501585 Folder(Right) Holder EREH\E 1
34 3501583 Folder(Right) TSI ERAG) 1
35 3501573 Folder Support ERETIR 1
36 110017 Screw(M5-0.8 x 8) Exy -2
37 3501580 Folder(Left) w’EIER(E) 1
38 110008 Screw(M4-0.7 x 5) xRy 1
39 3501581 Folder Spacer ERAR—-Y 1
40 004173 Screw(3/32-56 x 2.4) Exy 1

Ref. No. 41 to 56

See the following page.

VGS3721



VGS3721



MISCELLANEOUS COVERS(2)
]

HIXN—BR(2)

2

RefNo Parts No. Description m A Amt. Req
41 3501574 Supplementary Cover #Bh A1 /X~ 1
42 110002 Screw(M3-0.5 x b) =8 5
43 3501571 Folder Bracket ERTZ7v b 1
44 110011 Screw(M5-0.8 X 10) I8 2
45 3501539 Chip Guard EBEIIR 1
46 110079 Screw(M4-0.7 X 8) 8% 2
47 3501572 Front Cover(Upper) BIFEF H/—(L) 1
48 3500233 Thread Take-up Cover(Front) HIHIR—(ED) 1
49 007627 Screw(M4-0.7 X 6) LRy 2
50 190078 Screw(M4-0.7 X b5) INREITrRY 2
51 0094201 Cover Latch Spring ANR—=ZyFNRR 1
52 110012 Screw(M4-0.7 x 5) kxy 3
53 3500008 Oil Cooling Fan Cover BHT 7 hN— 1
54 3500230 Ball Bearing Holder N7V THT 1
55 3200013 Belt Cover Support NILhANR—%T 1
56 0020759 Seal Plug Bt 1

VGS3721



VGS3721



MISCELLANEOUS THREAD EYELETS
e

REE R

3

Ref.No Parts No. Description m 4 Amt. Reg
1 0024084 Thread Tension Spring Cap REAFINRF v v T (L) 5
2 0024083 Tension Spring Bushing RAFF v bEIJIEA 5
3 0030255 Tension Spring(Needle) RFF/INR(EHR) 3
4 0032952 Tension Spring({Looper, Top Cover) FRBFI/INRUL—IX 2
5 0090071 Thread Tension Spring Retainer FIAFINRF ¥ v (T 5
6 000177 Felt 7zl 5
7 0031111 Tension Disc HREIATFM 10
8 290029 Tension Post REBFE 5
9 0090812 Tension Post Ferrule RFFERBL 5

10 3500287 Tension Disc Separator HIEAR 1
11 0090856 Tension Disc Eyelet HRPEFIHRE 5
12 0090807 Thread Lead-in Guide RATFERE 5
13 3500286 Tension Post Support RIFETE 1
14 110013 Screw(M4-0.7 X 8) =87 9
15 3500284 Thread Guide Plate REAIR 1
16 0020119 Thread Eyelet Pipe{Short) P CIAC @At =) 2
17 3500285 Thread Eyelet Pipe Holder FE/A TR 1
18 3500450 SP Device, C. Set S PEE () 1
19 3500281 Needle Thread Eyelet Bracket HHREE 1
20 350009 Tapping Screw(3 X 6mm) FyEvRY 2
21 3100384 SP Container SPy>y 1
22 3100386 Felt SP7z)Lk 1
23 3500451 Needle Thread Eyelet & 3
24 110054 Screw(M3-0.5 x 3.5) Fxy 8
25 3500269 Top Cover Thread Eyelet(Upper) B RE(L) 1
26 110009 Screw(M4-0.7 X 8) kxy 4
27 3500202 Needle Thread Take-up Guard gRgUA—R 1
28 130003 Screw(M3-0.5 X 6) Ry 2
29 3500466 Needle Thread Guide HARRT 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X 6) xy 1
32 3500270 Top Cover Thread Guide B RERN 1
33 3500238 Eyelet Holder Stopper B LRERA ~ v /R 1
34 3500271 Top Cover Thread Eyelet B NGRFRE 1
35 001818 Tension Post REAFIE 1
36 0037108 Top Cover Tension Disc JNEEFm 4
37 0035813 Top Cover Tension Spring &Y REEF/UR 1
38 000360 Nut +vhk 1
39 3500232 Thread Take-up Eyelet Bracket NLRER 1
40 3500234 Thread Take-up Cover(Rear) HLHIN—(38) 1

Ref. No. 41 to 55

See the following page.

VGS3721



¢ : -~ < X | A
PN N ~
© Y ?r’ 4 ' el 1| e
v d el I
/ > 3 . /,/”A\ O .
% . \\\\\\\ §24
l ., 50
<\\ S ‘R %@ 55
. a 49 g—24 .

@ ‘39 854 \;\?

VGS3721



MISCELLANEOUS THREAD EYELETS
C

RERE R

3

RefNo Parts No. Description A Amt. Req
41 006202 Screw(M4-0.7 X 6) xy 2
42 3500237 Latch Spring TwFINXR 1
43 3500240 Thread Take-up Eyelet Holder 1 L RER 1
44 170010 Screw(M4-0.7 X 4) Exy 1
45 300100 Conical Spring Washer MRRT w2+ 1
46 000669 Washer A 1
47 3500245 Thread Take-up Eyelet(Left) N LRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) HLHRE(R) 1
49 110027 Screw(M2.5-045 X 3.5) Xy 2
50 3500242 Looper Thread Guide IL—IHREA 1
51 3500247 Looper Thread Eyelet IW—IUNRFRE 1
52 0032426 Looper Thread Retainer Spring INBF/NR 1
53 170042 Screw(M3-05 x b) Ry 1
54 3500250 Looper Thread Eyelet(Center) IW—IRE () 1
55 3500249 Looper Thread Eyelet(Right) I—JCRE () 1

VGS3721



VGS3721



MISCELLANEOUS BUSHINGS 7y aBR 4
-
RefNo Parts No. Description m A Amt. Req
1 110116 Screw(M10-15 X 4) xRy 1
2 3500042 Needle Bar Bushing(Upper) HETva(k) 1
3 3500088 Needle Bar Bushing(Lower) HETva(TF) 1
4 310106 Laced Wire(® 3 X 130mm) =) 1
5 3160158 Presser Bar Bushing BIgsvyya 1
6 3204021 Oil Seal FAN—=I 1
7 3100100 Spreader Driving Bar Bushing BRI —IETv 1
8 0063055 Oil Seal FALIW2—=I 1
9 3500050 Oil Seal 1N —=L 1
10 3500044 Needle Thread Take-up Bushing(Front) #RI& V&7 v > a1 (80) 1
11 3500045 Needle Thread Take-up Bushing(Rear) $txig&VENT v > 1 (88) 1
12 3500047 Spreader Driving Shaft Bushing(Left) &Y RIL—/UET v 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &fit) RIL—/ET v > a2 (R) 1
14 3500041 Oil Seal I —=N 2
15 3500046 Foot Lifter Lever Bushing HBigsrMTyyya 2
16 000195 Oil Wick{No. 4-175mm) pis Y 1
17 3500021 Lower Shaft Bushing(Left) TEhT v a(k) 1
18 3500407 Oiling Felt . Wm7oLh 1
19 3500040 Oil Seal FAIW—= 1
20 3500022 Lower Shaft Bushing(Right) TEh Ty a () 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) *xYETE@T Y > a(k) 1
22 3500039 Qil Seal FAIW2—=I 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) %Y ET#7 v ¥ a () 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) KUY ET#HMTy > a(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET Y Y a(k) 2
26 3500028 DifferentialFeed Bar ShaftBushing{Middle) B V&7 v 2 2 () 1
27 3500029 Differential Feed Bar ShaftBushing(Right) BBXUEIT v 2 1 () 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET Y o () 1
29 3500027 Feed Bar Shaft Bushing(Right) EVEMT vy a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #XUL/N\—#87v> 1(k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #xX'U L /N—87v > 1(#H) 1
32 3500033 Needle Guard Holder Bushing(Front) #=45&7 v ¥ a(80) 1
33 3500034 Needle Guard Holder Bushing(Rear) #=45&7 v a(#) 1
34 3500035 Differential Lever Shaft Bushing(Left) ZBiL/N\—87 v 1 (k) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z& L /\—87 v ¥ 1 (H) 1
36 3100006 Seal Plug Eet 3
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/S@~7 v ¥ 2 (&) 1
38 3500038 Looper Driving Shaft Bushing(Rear) JL—/E Ty 2o (18) 1
39 3204020 Oil Seal FAIW—I 1
40 3160022 Top Feed Shaft Bushing EEVE Ty 2

Ref. No. 41 to 59  See the following page.

VGS3721



VGS3721



MISCELLANEOQUS BUSHINGS
-

Twv Y1 BER

4

Ref.No Parts No. Description m & Amt. Req
41 3160023 Vertical Motion Shaft Bushing(Right) £V ET#7 v > 2 (H) 1
42 3160024 Top Feed Rocker Shaft Bushing(Right) E3% U Rl 7 v > 1 (B) 1
43 3160027 Adjusting Shaft Bushing RS E 0L A 1
44 0032684 Oil Seal AN —=I 1
45 3160025 Rocker Drive Shaft Bushing(Left) HULERENER 7 & 2 () ]
46 3160026 Rocker Drive Shaft Bushing(Right) BIEREIE 7Y > 2 (A) 1
47
48 0020051 Seal Plug = 1
49 3500089 Needle Bar & Needle Bar Bushing,C.Set 4 - &HETvy ¥ 2 (i) 1
50 3500078 Needle Bar FAR e 1
51 3510050 Eye Guard, C. Set FA H— R #A) 1
52 3510051 Finger Guard TaVvHA-R 1
53 170010 Screw(M4-0.7 X 4} kxy 1
54 300100 Conical Spring Washer mM/XRTy v 1
55 000669 Washer Tyy 1
56 3100272 Cushion A 2 1
57 3510052 Eye Guard FAH-R 1
58 110076 Screw(M3-0.5 X 6) xy 2
59 000014 Washer Ty 2

VGS3721



VGS3721



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM $3%4 R U T #@h&iE

5

RefNo Parts No. Description m A Amt. Req
1 3500101 Pulley 7= 1
2 300005 Washer Ty 1
3 120012 Screw(M6-1 x 20) Exy 1
4 160005 Screw(M6-1 x 8) kxy 4
5 160007 Screw(M6-1 X 6) TRy 4
6 3500104 Oil Cooling Fan Unit BHET 7 > (48) 1
7 160001 Screw(M4-0.7 X 4) jI ) 4
8
9 3260010 Main Shaft Sprocket(L.ower) NIV T—=V(TF) 1

10 3100131 Ball Bearing(Middie) R—=ILRF Y v () 1
11 3100132 Lower Shaft(Right) TE(R) 1
12 3100122 Oil Pump Driving Worm A —L 1
13 3100127 Counterweight(Small) INTYVADIA NN 1
14 110009 Screw(M4-0.7 X 8) kxy 2
15 3100123 Ball Bearing(Left) R—ILRT U VI () 1
16 3500109 Lower Shaft(Middle) T () 1
17 160004 Screw(M6-1 X 4.8) kxy 2
18 001107 Spring Pin(® 2 X 6mm) AUy 4
19 3500456 Lower Shaft(Left) Téh(kE) 1
20 310100 Oil Wick(d 4.4 x 100mm) SHS 1
21 160003 Screw(M5-0.8 x 5) kxy 1
22 3500165 Needle Guard Eccentric H2ITIFXFEY 1
23 3500166 Needle Guard(Front) Lever 2 (50) 1
24 110022 Screw(M3-0.5 x 10) xy 2
25 3500413 Felt Zx)Lb 1
26 3100241 Needle Guard(Front) Holder HETEDNE 1
27 3139200 Needle Guard(Front) #5245 (") 1
28 110036 Screw(M3-0.5 x 6.5) kxy 2
29 3500167 Needle Guard(Rear) Lever iR b 1
30 3100245 Needle Guard(Rear) Holder #HET(HRA 1
31 3109201 Needle Guard{Rear) #HZT (1) 1
32 3500419 Needle Guard Lever Cover HZoBA /N — 1
33 110012 Screw(M4-0.7 X 5) kxy 2

VGS3721



9
, 24
31

VGS3721



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#&k Otstkig ') #

6

Ref.No Parts No. Description m & Amt. Req
1 3500051 Handwheel NV RIR1—=I)L 1
2 000989 Handwheel Mark INY RiRA =)L —~2 1
3 160005 Screw(M6-1 x 8) xRy 5
4 160007 Screw(M6-1 x 6) Ry 16
5 0092305 Magnet TRy b 1
6 3500054 Ball Bearing R=ILRFPYUT 2
7 3100129 Handwheel Adapter FETE 1
8 3510045 Timing Belt(550-5GT-12) FAZITRILN 1
9 3260011 Upper Shaft Sprocket(Upper) NILET7=U(E) 1

10 3500069 Timing Belt{(384-3GT-8) LI IRILE A
11 3500068 Upper Shaft Sprocket(Upper) NIV T7=Y (L) 1
12 3100275 Upper Shaft(Right) L (#H) 1
13 3100283 Upper Shaft Joint LEhikE 1
14 3500448 Oil Sleeve AR —T 1
15

16 310040 Oil Wick SERS 1
17 3510025 Upper Shaft(Left) LTE(E) 1
18 3500444 Connecting Rod, C. Set iU Oy FEE) 1
19 3500445 Needle Thread Take-up Eccentric HRrUIxFEY 1
20 160003 Screw(M5-0.8 x 5) xRy 6
21 3500446 Connecting Rod grRigU0Oy R 1
22 120001 Screw(M4-0.7 X 14) kExry 2
23 3500066 Driving Lever BHRig ) @b 1
24 120013 Screw(M6-1 X 15) xRy 2
25 2100218 Driving Shaft Thrust Ring AZANIVY 1
26 000555 Washer A 1
27 000600 Spring Washer A7V TTyov 1
28 120015 Screw(M5-0.8 x 10) xRy 1
29 3500065 Driving Shaft Eapy - - 1
30 3500067 Bracket HAREUE 1
31 000667 Spring Washer AV AV RTEE | 1
32 3500465 Needle Thread Take-up HRIRURE 1
33 110106 Screw(M4-0.7 X 5.7) Exy 2
34 3500442 Collar ho— 1
35 110135 Screw(M5-0.8 X 7) i =87 1
36 310124 Oil Wick(®P 4.2 x 20mm) HS 1
37 3500062 Upper Shaft Sleeve, C. Set LER Y- (#8) 1
38 3500064 Upper Shaft Sleeve @Ry —7 1
39 160004 Screw(M6-1 X 4.8) xy 1
40 0093154 Ball Bearing R=IRFYVT 2
4] 3500072 Adapter(Right), C. Set FE 75 (H)HE) 1
42 3500073 Ball Bearing AR=IRFYUT 1
43 3500076 Adapter TETE 2
44 3500071 Looper Thread Take-up Shaft S\ 1 L 1
45 3500070 Thread Take-up Shaft Sprocket(Lower) NJL k77— (T) 1
46 3500074 Adapter(Left), C. Set F& 75 (E) () 1
47 3500075 Ball Bearing R=IRFYVT 1
48 3120072 Looper Thread Take-up JL—IRRAFH L 1
49 006212 Screw(M5-0.8 x 6) xRy 2
50 310099 Oil Wick(® 3.3 x 30mm) p: Py 1
51 110067 Screw(M5-0.8 X 5) xRy 1

VGS3721



VGS3721



NEEDLE BAR MECHANISM
|

RS

-

RefNo Parts No. Description m A Amt. Req
1 330017 Seal Plug o 1
2 3500078 Needle Bar AR 1
3 3200111 Needle Bar Bracket s+ 1
4 110035 Screw(M4-0.7 X 10) kY 1
5-1 0093352 Needle Clamp(40) g1k X 1
b-2 0093357 Needle Clamp(56) g1k X 1
6  ——=—- Needle(UY x 128 GAS) # 3
7 0093365 Top Cover Thread Eyelet B RE 1
8 001900 Screw(1/8-44 x 2.4) xRy 4
9 3508160 Stitch Plate #HiR 1

10 009142 Screw(9/64-40 X 4.8) Ry 2
11 3500615 Counterweight INFVRATIA - 1
12 110011 Screw(M5-0.8 X 10) Xy 1
13 160029 Screw(M8-1.25 x 8) xy 2
14 3500091 Connecting Rod, C. Set #EOY R38) 1
15 3200112 Connecting Rod gHEOY R 1
16 0093212 Roller Bearing Z—RIARFUVT 1
17 3500617 Eccentric Pin Plate0 IFEvEYIL—hk 1
18 130002 Screw(M3-05 X 6) Exy 1
19 3500616 Eccentric Pin HHErFevey 1
20 000309 Felt(2.5 x 3 X 30mm) )Lk 1
21 330000 Seal Plug B 1
22 3240015 Needle Bar Guide, C. Set SHEEZRA(TH) 1
23 3240016 Needle Bar Guide HEEA 1
24 0093186 Slide Block SRR 1
25 009750 Screw(M4-0.7 x 20) Fxy 2
26 3100338 Sponge fmARY Y 1
27-1 3508181 Stitch Plate Tongue(40S1) #RM 1
27-2 3508183 Stitch Plate Tongue(56S1) R 1
28 004182 Screw(3/32-56 % 2) xRy 1
29 110059 Screw(M35-0.6 X 7) Ry 1

VGS3721



DR

= = Q‘W i

‘. GO

,
,
,
W)
e

. .@ﬂ ....... ) O

ey
A AY

N

\

\

\
[Te) .

@

VGS3721



PRESSER FOOT MECHANISM
-

s

8

RefNo Parts No. Description m A Amt. Req

1 0077270 Presser Spring-Regulator HIfRmxy 1

2 000445 Lock Nut Ay oFw b 1

3 0065372 Presser Bar Spring(Outer) HIHE/NR(KN) 1

4 3160163 Presser Bar Connecting Bracket it R 1

5 110035 Screw(M4-0.7 X 10) =) 1

6 3240026 Presser Bar Guide BIBEA 1

7 110001 Screw(M4-0.7 X 54) Exy 2

8 0060142 Presser Bar Spring(Inner) TR/ R () 1

9 3100110 Presser Bar RIe 1
10 0093611 Oil Protector Ring iR 27 1
11 3100310 Collar(9 x 17 X 7mm) HZ— 1
12 150001 Screw(M4-0.7 X 4) Ry 1
13 0020271 Thread Chain Cutting Knife FrxAVhYY 1
14 110054 Screw(M3-05 x 3.5) Ry 1
15-1 3517001 Presser Foot, C. Set (40) HI(8) 1
15-2 3517003 Presser Foot, C. Set (56) I (f8) 1
16 110004 Screw(M3.5-0.6 x 8) rxry 1
17 3107303 Presser Foot Spring(Left) INBIRR(E) 1
18 130016 Screw(M2.5-0.45 X 6) xry 2
19 3247022 Presser Foot Hinge Pin{(56) HIb> Iy 1
20 110084 Screw(M3.5-05 X 4.2) xRy 1
21 000327 Lock Nut Ovo+-vhk 1
22 003302 Adjusting Screw(1/8-44 x 11) BEIRY 1
23-1 3517038 Fabric Presser (width 19mm) HHT 1
23-2 3517039 Fabric Presser (width 25.4mm) HhiET 1
24 170058 Screw(M2-04 X 2.5) jl= 1
25 3517031 Fabric Presser Spring HEI/INR 1
26 2150112 Spring Holder INRZRT 1
27 3517032 Fabric Presser Shaft HERTE 1
28 160033 Screw(M2.5-045 x 3) IRy 1
29 3160090 Presser Bar Lifter Link HIHY 1
30 3510063 Guide Lifter Link BxEUBH Y 1
31 170041 Screw(M5-0.8 X 35) xy 3
32 3500300 Lifter Shaft BB 1
33 2100267 Collar(10 X 17 X 8mm) HZ— 1
34 160001 Screw(M4-0.7 x 4) xy 2
35 3500293 Lifter Shaft Lever BBl /- 1
36 005650 Screw(M5-0.8 X 14) =87 1
37 0068181 Spring e 1
38 3500294 Lever Link LiR=Y>s 1
39 3160091 Guide Lifter Link(Upper) FRUSHACARBYU(L) 1
40 110009 Screw(M4-0.7 X 8) jl ) 2

Ref. No. 41 to 64

See the following page.

VGS3721



VGS3721



PRESSER FOOT MECHANISM
e ]

IS

8

RefNo Parts No. Description m & Amt. Req
47 000538 Washer Tyy 2
42 3500291 Lifter Lever BIHs LN~ 1
43 000487 Wave Washer ERIY v 2
44 300005 Washer AR 1
45 120010 Screw(M6-1 X 10) Ry 1
46 2110361 Spring I 1
47 3500305 Cap v/ 1
48 2100194 Lifter Lever Holder BrHEsrL—& 1
49 340003 Knock Pin(® 5 x 20mm) vy 1
50 3500295 Lifter Lever Stopper BB T LIN—=X by /X 1
51 120006 Screw(M6-1 X 12) Exy 2
52 000206 Lock Nut AOvZ+wvhk 1
53 110021 Screw(M5-0.8 X 18) xRy 1
54 3500299 Tension Release Lever Connector SRIE A BUEARER 1
55 170038 Screw(M4-0.7 X 5) Exy 1
56 170009 Screw(M4-0.7 % 4) xy 1
57 3100533 Tension Release Lever SRBE AR 1
58 120001 Screw(M4-0.7 X 14) xRy 1
59 3500292 Tension Release Shaft RHE A 1
60 0063515 Thread Pull-off Lever HBEALIN— 1
61 000690 Spring Pin{4 X 16mm) ATV oEy 1
62 0094390 Tension Release Adjusting Eccentric ¥ X IR IO 1
63 0095334 Swing-proof Spring BhiR/N R 1
64 001170 Screw(9/64-40 X 12) Exy 1

VGS3721



46

VGS3721



TOP FEED VERTICAL MECHANISM
|

XU ETHE

9

RefNo Parts No. Description m A Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set E FHw K (fH) 1
2 3160034 Vertical Motion Eccentric ITTIHEY 1
3 160003 Screw(M5-0.8 x 5) xRy 6
4 3510018 Vertical Motion Connecting Rod FrFaovk 1
5 120049 Screw(M4-0.7 X 16) kxy 2
6 3510029 Connecting Rod Pin Plate Av REYTL—b 1
7 130002 Screw(M3-0.5 x 6) jI=37 1
8 3510027 Vertical Motion Adjusting Arm, C. Set _tTaa#kE () 1
9 3510028 Connecting Rod Pin tTOvREY 1

10 300000 Washer Ty>y 1
11 000206 Nut Fv bk 1
12 3160036 Vertical Motion Adjusting Arm T ERER 1
13 120013 Screw(M6-1 X 15) RS 1
14 2100137 Collar(12 x 20 X 10mm) ho— 1
15 000740 Seal Plug i 2
16 3160037 Vertical Motion Shaft LY ETFE 1
17 3160039 Thrust Plate ASZARIL—K 1
18 3160038 Retaining Ring Ay I T 1
19 3510038 Vertical Motion Rocking Arm LY ETRY B 1
20 140004 Screw(M6-1 X 16) Ry 1
21 160000 Screw(M3-0.5 x 3) ERY 6
22 3510039 Rocking Arm Link wRUBY > O 1
23 310068 Oil Wick(No.2-120mm) P2 1
24 3160098 Oil Wick Presser ST 1
25 110023 Screw(M2-04 x 3.5) =87 1
26 3510037 Link Pin oy 3
27 3510020 Top Feed Dog Bar Guide, C. Set EFEUAAHCRE) 1
28 3510021 Top Feed Dog Bar Guide Arm EXRUBHAL N 1
29 2100288 Guide Arm Pin A4 R 1
30 3510022 Top Feed Dog Bar Guide EEUBHIR 1
31 3510024 Top Feed Dog Bar xEUAE 1
32 160006 Screw(M3-0.5 X 6) =) 2
33 3160104 Thrust Plate AZANTL—h 1
34 0068202 Retaining Ring Ay o 1
35 160001 Screw(M4-0.7 X 4) hxy 1
36 3160092 Guide Stop EEUVEHA R YT 1
37 3160103 Guide Arm Shaft FA R B 1
38 3200086 Collar(8 X 13 X 6mm) Hho— 1
39 180033 Screw(M6-1 X 5) Exy 1
40 004272 Adjusting Screw(M10-0.75 X 44) HERY 1

Ref. No. 41 to 68

See the following page.

VGS3721



VGS3721



TOP FEED VERTICAL MECHANISM
e

XY ETHEE

9

RefNo Parts No. Description m A Amt. Req
41 100007 Lock Nut OvoFvyhk 2
42 3510062 Top Feed Dog Press Spring ExUBIINxR 1
43 3510059 Top Feed Dog Bar Bushing ERUETYva 1
44 3510060 Top Feed Dog Bar Bushing Holder ExUBTvyah 1
45 005650 Screw(Mb-0.8 X 14) Xy 2
46 3160124 Top Feed Dog Presser Bar LxUEHIE 1
47 3510030 Top Feed Dog Bar, C. Set R B(EE) 1
48 3510031 Top Feed Dog Bar ExVUE 1
49 3510032 Top Feed Dog Bar Link ExEUBEBIVD 1
50 3510034 Top Feed Dog Bar Link Pin ERVBEUYIEY 1
51 000278 Oil Wick(25 x 25 X 18mm) SHS 2
52 2100176 Top Feed Dog Bar Pin ExEUEEY 1
53 3510033 Top Feed Dog Link Pin XUV oY 1
54 3160120 Oil Leakage Proof Cover B3 A8~ 1
55 3160114 Cover Support BRA/—HR—k 1
56 3510040 Spring Holder NRRXZTA 1
57 009747 Screw(M4-0.7 X 10) kxy 2
58 3510047 - Auxilary Top Feed Dog Spring kU BN R 1
59 3160116 Top Feed Dog Bar Seal ERUEY-IL 1
60 3510057 Seal Support T—=ILTiR—b 1
61 110002 Screw(M2-0.4 X 5) Fxy 4
62 110115 Screw(M2-04 x 85) Exy 2
63 3510035 Top Feed Dog Holder EXVERfTE 1
64 190077 Screw(M4-0.7 X 10) kR 1
65 3519010 Top Feed Dog EY 1
66 009779 Screw(M3-05 X 6) kxy 1
67 000014 Washer AR 1
68 160007 Screw(M6-1 X 6) xRy 2

VGS3721



10

VGS3721



TOP FEED ROCKER MECHANISM
|

Ex VeI EE

10

RefNo Parts No. Description m A Amt. Req

1 3160173 Top Feed.Rocker Drive Shaft Wb RIR: 1 EHE[ 1

2 000740 Seal Plug EE : 4
3 2100137 Collar{(12 x 20 x 10mm) Hno— 2
4 160003 Screw(M5-0.8 X 5) Xy 8
5 3160056 Top Feed Arm, Complete Set X SREnpE) 1
6 3160057 Top Feed Regulator Arm Lk U SRR 1
7 120013 Screw(M6-1 x 15) kxy 2
8 3160058 Slider RS54 1
9 3160051 Rocker Shaft Lever Lk Y i i 1
10 3160038 Retaining Ring Ay TUvT 2
11 3160039 Thrust Plate AS5AMTIL—b 2
12 3160064 Top Feed Rocker Arm Link BigxEY Y > o 1
13 160001 Screw(M4-0.7 X 4) Ry 2
14 2120082 Slider Pin ASATEY 1
15 0026413 Spacer AN —1F 1
16 3160061 Slider Lever, C. Set 2515 L/IN—(#8) 1
17 3160062 Slider Lever AZATLIN— 1
18 0026099 Slider Lever Block A 1
19 2120083 Spacer ANR—1 1
20 0033024 Retaining Ring Ay Uy 1
21 3160063 Slider Link AZATIVY 1
22 0026081 Link Pin Uyyvoy 3
23 160030 Screw(M3.5-0.6 X 3) jl=87) 1
24 3160071 Slider Lever Pin A4 LINR—-EY 1
25 3160070 Slider Lever Holder AZATLIN—H 1
26 160007 Screw(M6-1 X ©) IERY 2
27 009977 Screw(M6-1 X 25) bxy 2
28 3100207 Pin(5 X 12mm) - [ 2
29 3160065 Top Feed Rocker Arm(Right) 3% U IR (R) 1
30 160000 Screw(M3-05 x 3) ’ ExY 4
31 3160066 Top Feed Rocker Shaft XY a2 e 1
32 3510023 Top Feed Rocking Arm LV aTERIRY B 1
33 140004 Screw(M6-1 X 16) xRy 1
34 3510039 Rocking Arm Link wUBEY > 1
35 310068 Oil Wick(No.2-120mm) pi: iy 1
36 3160098 Oil Wick Presser SR 1
37 110023 Screw(M2-0.4 X 3.5) xRy 1
38 3510037 Link Pin UyoEy 1
39 3160049 Driving Connecting Rod, C. Set ExUBfEOY R{ER) 1
40 3160050 Driving Connecting Rod LxRUE#ROY R 1
41 120049 Screw(M4-0.7 X 16) xRy 2
42 3160054 Top Feed Eccentric EVIHFEY 1
43 3160052 Top Feed Dog Link Pin ExEUuysEY 1

VGS3721



11

VGS3721



TOP FEED DIFFERENTIAL MECHANISM
e

XV EEBHERE

11

RefNo Parts No. Description m % Amt. Req
1 3160085 Differential Feed Graduation %V AR 1
2 009784 Screw(M6-1 X 10) =% 2
3 3160086 Adjusting Knob EC IS 1
4 160001 Screw(M4-0.7 X 4) rExRy 3
5 3240091 Adjusting Screw EC 1
6 3240087 Adjusting Pin BEIC> 1
7 3160088 Stop Block ZbhyF7Ovy 1
8 2100259 Adjusting Spring EEIINR 1
9 0034293 Retaining Ring AbhwvZUyy 1

10 009751 Screw(M5-0.8 x 10) = 2
11 000669 Washer Ty 1
12 180012 Screwed Pin(M4-0.7 x 3) Eyxry 2
13 0077179 Retaining Ring AUy 1
14 3240086 Differential Feed Pointer LRV 8isgt 1
15 110054 Screw(M3-05 X 3.5) Exy 2
16 3160084 Adjusting Quter Link ExUsigEAV > o 1
17 006202 Screw(M4-0.7 X 6) =37 1
18 170010 Screw(M4-0.7 X 4) Ry 1
19 3160073 Slider Link Lever AZAF Y LIN— 1
20 160003 Screw(M5-0.8 X 5) Ry 2
21 0095027 Retaining Ring ANy Iy 1
22 3160077 Thrust Plate RAZANTL—h 1
23 3160074 Adjusting lLever Spring PYACIA3 1
24 3160076 Adjusting Shaft HIER RSN 1
25 0020538 O-ring(P7) ' ouvy 1
26 3160080 Top Feed Dog Adjusting Lever ExVEiRLN— 1
27 160021 Screw(M5-0.8 X 6) Exy 1
28 3160082 Adjusting Lever Hinge EFRUFGgIRLNN—b>Y 1
29 000426 Washer A4 1
30 3160081 Hinge Holder bEvya 1
31 110011 Screw(M5-0.8 X 10) Ry 2
32 0085710 Spring A3 1
33 3510055 Spring Latch AES:: 1
34 110094 Screw(M4-0.7 X 6) Ry 2

VGS3721



12

VGS3721



SPREADER MECHANISM

BRI — VKRS

12

RefNo Parts No. Description m A Amt. Req
1 3500081 Spreader Eccentric, C. Set iy THFE> () 1
2 3500082 Spreader Eccentric mUTxty 1
3 160003 Screw(M5-0.8 x 5) kxy 2
4 3500084 Spreader Connecting Rod gyay R 1
5 110009 Screw(M4-0.7 X 8) il =8 1
6 300006 Washer Tyv 1
7 3100309 Adjusting Lever Pin HEL /- 1
8 000528 Washer Tvy 1
9 100003 Nut(M6-1.0) Fv bk 1

10 3500086 Spreader Adjusting Lever g R X~ 1
11 120013 Screw(M6-1 X 15) Ry 1
12 3160138 Driving Shaft JU— /X 1
13 0032646 Collar(12 x 20 x 8mm) Hhs5— 1
14 009604 Screw(11/64-40 X 5.5) Ry 2
15

16 3100305 Rocking Arm I—IRY B 1
17 160007 Screw(M6-1 X 6) Exy 2
18 0063051 Rocking Pin - —IRYEY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) SHRS 1
20 0063053 Spreader Bar J—IE 1
21 0063056 Bushing Ring Tyyalvy 1
22 0063057 Collar(10 x 18 X 7mm) HZ-— 1
23 009526 Screw(9/64-40 X 4.4) xRy 2
24 3100307 Spreader Holder B RIL—IE 15
25 3509320 Spreader g RIL—X 1
26 110031 Screw(M4-0.7 X 12) IExy 2

VGS3721



VGS3721



LOOPER DRIVING MECHANISM
.

JIEIAY; T

13

Ref.No Parts No. Description m  # Amt. Req
1 3109300 Looper(56) IL—IX 1
2 110120 Screw(M35-0.6 X 5) 3% 1
3 3100555 Looper Holder JL—IE 1
4 110039 Screw(M35-0.6 X 10) Fxy 1
5 300500 Spacer(Fiber) AR—=F(T7AN) 3
6 3500175 Looper Bar Bushing{Left) W—IKET vV a(k) 1
7 160024 Screw(M6-1 X 8) xRy 2
8 3500274 Looper Thread Eyelet(Left) JL—ICGRE (L) 1
9 110101 Screw(M3-0.5 X 3) kxy 1
10 0010017 Bamboo Joint N> THF 1
11 3500426 Oil Tube(3 X 5 X 110mm) AANFa—7 1
12 3100205 O-ring{P12) ovyy 1
13 3500179 Looper Bar Guide W—IEHA R 1
14 3100157 Slider A1 1
15 3100158 Slider Holder A4 TBGE 1
16 110005 Screw(M3.5-06 x 12) ERY 2
17 3100159 Slider Presser AT T 1
18 160001 - Screw(M4-0.7 X 4) Ry 1
19 3500180 Thrust Washer ASANTY I+ 2
20 330016 Seal Plug S 2
21 3500177 Looper Bar JL— Xk 1
22 3500178 Slide Block A4 R7Ov Y 1
23 3500176 Looper Bar Bushing(Right) W—IET Yy ¥ a(h) 1
24 110019 Screw(M5-0.8 x 35) ERY 1
25 300000 Washer AR A 2
26 100002 Nut Fvhk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/XE1#0 v R (#8) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/SRifETF > 1
29 160003 Screw(M5-0.8 x 5) IERY 1
30 0065389 Roller Bearing Z—RILRFPUT 1
31 3100149 Looper Rocker Connecting Rod JL—REiEO Y B 1
32 3100151 Looper Rocker Adjusting Pin JL—/ R v 1
33 340001 Spring Pin(¢ 1.5 X 4mm) A7V Ty 1
34 3500460 Looper Connecting Rod —nav Rk 1
35 110043 Screw(M4-0.7 X 14) kxy 2
36 120049 Screw(M4-0.7 X 16) xRy 2
37 2110191 Connecting Rod Swing-proof RL1EX 2
38 3100142 Looper Driving. Lever JU—/CE B 1
39 160029 Screw(M8-1.25 X 8) xRy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm JL—/NRY B 1
42 120013 Screw(M6-1 X 15) =87 1
43 3100146 Thrust Washer AZANTY v 3
44 3100145 Thrust Roller Bearing ASZARRT YT 2
45 3500172 Looper Shaft J—IXE 1
46 000740 Seal Plug = 2
47 000623 Gasket VAGVE D% 1
48 3500461 Looper Connecting Rod, C. Set JL—/R0y R (#8) 1

VGS3721



VGS3721



FEED DRIVING CONTROL MECHANISM
o

HIZ U SR

14

RefNo Parts No. Description m A Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set gl U SA&IBR(IE) 1
2 3500148 Differential Feed Rocker Arm Al U FEER R 1
3 120011 Screw(M6-1 X 18) =37 2
4 3500149 Differential Regulating Slider AEURAHAZ1Y 1
5 3500152 Differential Link =FUvy 1
6 3500154 Differential Feed Regulating Link Ik REY > 1
7 3200215 Retaining Ring Ay UV 2
8 3500146 Differential Feed Shaft Arm B3 ) B e 1
9 310096 Qil Wick(¢ 5 x 130mm) HS 1

10 3501818 Differential Feed Shaft [ElIp 0N 1
11 2100249 Connection Bushing(Front) BV UV T Y 2 (a0 1
12 3500143 Differential Feed Bar Connection AEV YD 1
13 300000 Washer Tyy 2
14 110046 Screw(M5-0.8 X 12) Ry 1
15 110021 Screw(M5-0.8 x 18) Ry 1
16 3500142 Connection Bushing(Rear) BREY YUY I Ty a(iR) 1
17 3509075 Differential Feed Dog gk Y 1
18 3509037 Main Feed Dog By 1
19 110004 Screw(M3.5-0.6 X 8) xy 2
20 3500151 Linear Block i By i i m VR 1
21 3500150 Linear Guide YZFHAR 1
22 160001 Screw(M4-0.7 X 4) I 3
23 3500153 Linear Link U—ruyvy 1
24 0068202 Retaining Ring AbhyFIUyT 2
25 2100253 Linear Link Pin JyzrIlvoEy 1
26 3500155 Differential Feed Lever(Left) ZELJ/N—(A) 1
27 160007 Screw(M6-1 X 6) Ry _ 1
28 3500156 Differential Feed Lever Shaft ZELIN—H 1
29 2100267 Collar(10 X 17 X 8mm) Hho— 1
30 3500157 Spring A3 1
31 340003 Knock Pin(¢ 5 X 20mm) vy 1
32 3500158 Differential Feed Lever (Right) ZHL/R—(H) 1
33 000680 Spring Pin(¢ 4 X 16mm) A7)y 1
34

35 000010 Conical Spring Washer M/XRT 2+ 1
36 3500161 Lock Nut AvoFvhk 1
37 190004 Screw(M6-1 X 85, M4.5-05 x 3) kY 1
38 3500160 Differential Feed Graduations ZE BB 1
39 110045 Screw(M4-0.7 X 12) xRy 2
40 3101754 Adjusting Screw FIvwRY 1
41 2100264 Adjusting Block FIvRAIH 1
42 2100259 Spring NE 1
43 001123 Washer A 1
44 0034293 Retaining Ring Aby Uy 1
45 0020350 Differential Feed Lever Stopper -1 DA S AU AN 1
46 000669 Washer Jyiy 1
47 000600 Spring Washer ATV T Ty 1
48 005049 Screw(M5-0.8 x 8) ERY 1

VGS3721



15

VGS3721



FEED DRIVING MECHANISM
. -~ |

XU

15

RefNo Parts No. Description m A Amt. Req
1 3500131 Feed Bar Driving Shaft Lever i® Y Emii 1
2 120013 Screw(M6-1 X 15) IExy 1
3 3500130 Feed Bar Link Pin w)IU>oEY 1
4 3500129 Feed Bar Link(Long) ZUYVIR) 1
5 160002 Screw(M4-0.7 X b) IRy 3
6 3100195 Feed Bar Link{Short) ®EUU U8 1
7 3100193 Feed Bar Connecting Rod Pin =y REY 1
8 3500128 Feed Bar Connecting Rod E)Oy R 1
9 3100192 Retaining Ring AbyZFUT 2

10 3500105 Counterweight NSVATITA 1
11 110009 Screw(M4-0.7 X 8) kxy 4
12 3100623 Roller Bearing Z—RILRFYUT 1
13 3500127 Main Feed Eccentric E)TFEY 1
14 006212 Screw(M5-0.8 x 6) Ry 2
15 3100190 Roller Bearing Z—RIRFUVT 1
16 3500162 Feed Lift Connecting Rod EYETOY R 1
17 3500119 Feed Bar Guide(Right) EUEHA REB) 1
18 160007 Screw(M6-1 X 6) hxy 4
19 3500411 Oiling Felt Wm7z o)Lk 1
20 110030 Screw(M3-0.5 x 2.6) rExy 2
21 3201355 Roller Bearing Z—RIRFUT 1
22 0013208 Retaining Ring ANy 7O T 1
23 3500163 Feed Lift Shaft Lever ®’Y LT 1
24 - 3500124 Collar(12 x 20 X 10mm) Ho— 2
25 -, 160004 Screw(M6-1 X 4.8) = 3
26 160005 Screw(M6-1 x 8) = 2
27 310096 Oil Wick(¢ 5 x 130mm) SHR 1
28 - 3501532 Feed Lift Shaft ®E T 1
29 000397 Oil Wick(¢ 2 X 11Tmm) S 1
30 3500113 Feed Bar, Complete Set EY ARG 1
31 3500116 Feed Lift Block(Rear) Ak(tE) 1
32 0032867 Feed Lift Block(Front) Ag(aD) 1
33 3500115 Main Feed Bar ®rEUE 1
34 3500114 Differential Feed Bar XY A 1
35 3500408 Oiling Felt =y e 1
36 3100231 Feed Dog Key F— 2
37 3500118 Feed Bar Guide{Left) EUBHTA B(E) 1
38 3500122 Main Feed Bar Driving Shaft HBx B 1
39 000750 Seal Plug = 1
40 2020002 Retaining Ring Ay ZUyT 1

Ref. No. 41 to 70

See the following page.

VGS3721



15

VGS3721



FEED DRIVING MECHANISM
|

=Y HE

15

Ref.No Parts No. Description m % Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever XY s 1
42 110117 Screw(M5-0.8 x 9.5) =) 1
43 3100214 Link Pin Uyoy 1
44 000199 QOil Wick(2.3 x 2.3 X 13mm) HS 1
45 160006 Screw(M3-0.5 X 4) Exy 1
46 3500121 Main Feed Bar Connection BEUYVY 1
47 3500120 Connection Bushing BEYUYI Ty 1
48 300000 Washer AR 1
49 110118 Screw(M5-0.8 X 22) =8 1
50 3500136 Adjusting Screw Stopper RYRERI A by 1
51 160001 Screw(M4-05 x 3) xRy 2
52 3500133 Main Feed Bar Adjusting Screw EUREEHRY 1
53 100067 Lock Nut OvoFvhk 1
54 0020551 O-ring(P5) oVuyvs 1
55 3500132 Main Feed Bar Bracket EUTSTy bk 1
56 3500138 Main Feed Lever Shaft(Right) #BxY L/N—8E((R) 1
57 3500126 Connecting Shaft S 1
58 3240072 Spring A3 1
59 340003 Knock Pin{¢ 5 x 20mm) JyoEy 2
60 0068079 O-ring(P16) ouyy 1
61 3500137 Main Feed Lever Shaft(Left) #®xEY L/N—E(E) 1
62 3500139 Main Feed Lever *EYLIR— 1.
63 110013 Screw(M4-0.7 X 8) ERry 1
64 3500141 Main Feed Graduations x5 1
65 009749 Screw(M4-0.7 X 16) jI=87) 2.
66 0020350 Main Feed Lever Stopper Y LIK—Z kw/R 1
67 000669 Washer vy 1
68 000600 Spring Washer ATV T Ty 1:
69 005049 Screw(M5-0.8 X 8) jl=e) 1
70 310102 QOil Wick(¢ 4.8 x 150mm) SEE 1

VGS3721



16

VGS3721



KNIFE DRIVING MECHANISM
.

A AHEHE

16

RefNo Parts No. Description m & Amt. Req
1 3501598 Chip Receiver vB=T 1
2 110050 Screw(M35-0.6 X 4.5) xy 1
3 3501596 Upper Knife Holder EXZ& 1
4 000687 Knock Pin JyoEy 1
5 110031 Screw(M4-0.7 X 12) il 1
6 3501597 Upper Knife EXAZX 1
7 110001 Screw(M4-0.7 X 5.4) Ji=87) 1
8 3110038 Lower Knife TXX 1
9 3501533 Lower Knife Holder TARE 1

10 110043 Screw(M4-0.7 X 14) Exy 1
11 3110033 Lower Knife Holder Bushing TAR&E&Tvya 1
12 3501503 Lower Knife Holder Bracket TARBTZTv 1
13 110046 Screw(M5-0.8 X 12) Ry 1
14 110039 Screw(M3.5-0.6 x 10) il 1
15 120013 Screw(M6-1 X 15) JI=3 2
16 3501558 Bracket Cover Gasket TSy NAR=RyFY 1
17 3501557 Bracket Cover TS5y kA= 1
18 009985 Screw(M3-0.5 x 5) kxy 4
19 000652 Knock Pin oy 2
20 3501560 Bracket Gasket i s iV A ARE 1
21

22 3501529 Knife Drop Collar XAROY THS— 1
23 160003 Screw(M5-0.8 X 5) xRy 2
24 3501523 Spring AU T 1
25 3501521 Adjusting Lever Guide AEIL/NN—HAR 2
26 110032 Screw(M3-0.5 X 6.5) CIERY 4
27 3501519 Upper Knife Adjusting Lever EXAZRBEL INN— 1
28 3501520 Adjusting Lever Bushing WEILN—Twva 1
29 110006 Screw(M3.5-0.6 X 10) xRy 2
30 3100309 Adjusting Lever Pin AL N—EY 1
31 000528 Washer Tyy 1
32 100003 Nut Fvk 1
33 3200086 Collar(8 x 13 x 6mm) ho— 2
34 160000 Screw(M3-0.5 x 3) jI==3) 4
35 3501528 Upper Knife Shaft Bushing EXR@ Ty 1
36 000638 Seal Plug i 1
37 3501527 Upper Knife Shaft X R 1
38 003657 Screw(M4-0.7 X 3) Exy 1
39 0094577 Upper Knife Spring EARNRER 1
40

Ref. No. 41 to 52 See the following page.

VGS3721



16

VGS3721



KNIFE DRIVING MECHANISM _
C

X A BT

16

RefNo Parts No. Description m B Amt. Req
41 3501526 Upper Knife Driving Lever EXX LI~ 1
42 160007 Screw(M6-1 X 6) xRy 2
43 160001 Screw(M4-0.7 X 4) IRy 1
44 3501514 Upper Knife Driving Link EXRYUVY 1
45 310017 Oil Wick S 1
46 0063138 Upper Knife Driving Link Pin EXRUYOEY 1
47 000755 Oil Wick Pin HSIEXE Y 1
48 3501530 Upper Knife Driving Link Cover EXRUY T HIRN— 1
49 110033 Screw(M3-05 X 6) IEx 1
50 190089 Adjusting Screw(M5-0.8 x 15) REIRY 1
51 3501537 Upper Knife Adjusting Lever, C. Set  _EXXF&IL /N\—(#) 1
52 0013208 Stop Ring Ay ZU>T 1

VGS3721



17

with UT-A Device only

not use UT-A Device

ACCESSORIE

—13

VGS3721



MISCELLANEOUS SUCTION PIPE
-

A BB R

17

RefNo Parts No. Description m 4 Amt. Req
1 3501542 Suction Pipe A E 1
2 160001 Screw(M4-0.7 X 4) ExY 1
3 003655 Screw(M4-0.7 X 10) Ji=8Y) 1
4 3501522 Suction Pipe(Rear) TAE (12) 1
5 1253061 Hose Clamp R—=RI SV 1
6 0012480 Flexible Hose £ER—X 1
7 3501551 Suction Pipe Holder BAER T 1
8 120006 Screw(M6-1 X 12) kxy 2
9 1095002 Speed Controller A—RIdrbO—> 1

10 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(B8) 1
11 0013648 Hose Band A= R 2
12 006921 Wood Screw(¢ 4.8 x 25) ARY 4
13 3501553 Suction Pipe(Lower) BAE(T) 1
14 35015631 O-ring ouvy 1
15 110067 Screw(Mb-0.8 X 5) kxry 1

VGS3721



18

23

VGS3721



LUBRICATING MECHANISM
|

repieik g e

18

RefNo Parts No. Description m & Amt. Req
1 3500412 Oil Receiver Hmzom 1
2 110012 Screw(M4-0.7 X b) kxy 4
3 0032518 O-ring(P3) ouyvy 1
4 3500402 QOil Sight Top Nozzle J X 1
5 3100370 Oil Tube Joint, One Way FOE#E 6
6 000425 Washer Tyy 1
7 000234 Nut Fwvhk 2
8 0031831 Oil Tube Clamp FRIR 9
9 000463 Laced Wire(¢ 3 X 260mm) =)L 1

10 3500229 Qil Filter Cover FAINT 1 IWT HNR— 1
11 110045 Screw(M4-0.7 X 12) Exy 3
12 3100061 O-ring (P42) (ORI 2/4 1
13 3100345 Oil Filter FAALNT LY 1
14 3100329 QOil Filter Connector AT 1 LT #RF 1
15 0093617 Suction Pipe Bushing WANRAS T Ty oo 1
16 3160152 Suction Pipe A1 T 1
17 3510067 Oil Tube(3 X 5 X 60mm) FALIWIRA T 1
18 3510065 Suction Pipe(Lower) |AI A 7 (F) 1
19 3160146 Felt 7zl 1
20 3160153 Suction Pipe Stay BANTA TXT 1
21 110038 Screw(M2.5-045 x 4.5) rExy 1
22 3500422 Oil Tube(Long), Complete Set s/ S 7 (R) (1) 1
23 3400261 Oil Tube(4 x 6 X 500mm) FAAIWIRAT 1
24 3100371 Oil Tube Joint, Two Way AOEHRF 1
25 3100332 Oil Tube(4 X 6 X 37mm) AAWIRAT 1
26 320011 Fitting Stud(Long) BEHFRIL MMER) 1
27 000567 Seal Ry x> 3
28 320001 Oil Tube Joint, One Way FOSEHTE - 1
29 3500423 Qil Tube(Middle), Complete Set Y&/ S 7 () (#8) 1
30 3500415 Oil Filter Screen TR 1
31 3500424 Qil Tube(4 X 6 X 190mm) FALWIRALT 1
32 320008 Fitting Stud(Short) BERFRIL S (E) 3
33 320009 Fitting Stud(Long) BEMFRI MER) 1
34 3100356 Oil Tube(Short), Complete Set e/ 7 5) (18) 1
35 3100331 Oil Tube(4 X 6 x 3Tmm) FALIVIRAT 1
36 3500418 Oiling Shower ams v 1
37 3500410 Draining Felt e[ 3:: e A 1
38 3500404 Draining Pipe BEm/1 7 1
39 110013 Screw(M4-0.7 x 8) =% 2
40 3500425 Qil Tube(4 X 6 X 350mm) FAAWNIRALTF 1

Ref. No. 41 to 55

See the following page.

VGS3721



VGS3721



LUBRICATING MECHANISM
s

fomiE

18

RefNo Parts No. Description m A Amt. Req
41 3150143 Oil Pump, Complete Set R 7 (#8) 1
42 0030711 Qil Pump Driving Worm Gear DA—=ILFT 1
43 160001 Screw(M4-0.7 x 4) Ry 2
44 120011 Screw(M6-1 X 18) kxry 2
45 100004 Nut Fwvk 1
46 3150151 Oil Nozzle for Worm Gear Ba/kr 7 1
47 0010017 Bamboo Joint R TiRE 2
48 3510066 Oil Tube(2.5 X 4 x 400mm) FAIIRAT 1
49 0010258 Connector(¢ 2.5-M5) AxRI S 2
50 0010019 Universal Elbow(M5) a2z )X—=HILITIUR 1
51 3510064 Qil Tube(2.5 X 4 X 550mm) AANIRAT 1
52 3500236 Dust Proof Plate BHrEEIR 1
53 3100330 Oil Tube Stay AAWIRA TRT 1
54 3500006 Oil Sight Gauge AANT—S 1
55 0010018 Bamboo Joint N THF 1

VGS3721



19

VGS3721-15658-8-WF11

e ) )De

/
/
...........
;
;
o Q

e N
e\

| \..u,,

O

. @

VGS3721



VGS3721-15658-8WF11 EXCLUSIVE PARTS

Y7EFIERT®

19

RefNo Parts No. Description m 4 Amt. Req
1 3500297 Presser Spring Regulator BIRHRY 1
2 3200132 Presser Bar Spring(Outer) TE/INREK) 1
3 3510047 Presser Bar Stopper Holder HIEXMyv/RE 1
4 000665 Washer Ty 3
5 120031 Screw(M4-0.7 x 20) jl= ) 2
6 3510048 Presser Bar Stopper BIgxhy R 1
7 000669 Washer Ty 2
8 120030 Screw(M5-0.8 X 12) xRy 2
9 0093480 Presser Bar B 1

10 3517009 Walking Foot, C. Set(56) UA—F U TIRIE) 1
11 160001 Screw(M4-0.7 x 4) xRy 1
12 100052 Nut vk 1
13 3207148 Presser Foot Spring HITNx 1
14 100020 Nut(M4-0.7) Fvhk 1
15 100057 Nut(M4-0.7) Fvhk 1
16 3207146 Adjusting Screw REIRY 1
17 160025 Screw(M3-0.5 X'6) JI2=87) 1
18 0060270 Yoke Pin BIg—o Y 1
19 160001 Screw(M4-0.7 X 4) xRy 2
20 3107303 Presser Foot Spring(Left) INBIINX () 1
21 3247022 Presser Foot Hinge Pin BIeyyEy 1
22 110084 Screw(M3-0.5 x 4.2) xRy 1
23 3508155 #HRM 1

Stitch Plate Tongue(56S8)

VGS3721



20

UT-A44 DEVICE(T)

VGS3721



UT-A44 DEVICE(T)

UT-Ad44 &&
]

(1)

20

Ref.No Parts No. Description m A Amt. Req
1 0022836 Synchronizer Positioning Pin RyvarEy 1
2 0022837 Synchronizer Cushion RyvarEyIvyzy 1
3 009736 Screw(M4-0.7 X 6) J12=8%) 1
4 1096029 Air Tube(4 X 2.5mm)(Black) IFFa1—7(8) -
5 0023381 Cord Clamp(6N- ¢ 10.6) A—-KROS27 1
6-1 0094491 Cord Clamp(2N- ¢ 3.4) d—-KROSV7 1
6-2 0063612 Cord Clamp(4N- ¢ 6.8)(for ST2-A) a—kRo5>7 1
7 110013 Screw(M4-0.7 x 8) TRy 3
8 1095007 Speed Controller A—RIarbO—-3> 1
9 3161003 Air Wiper, C. Set I 774 /%(18) 1

10 3161004 Air Wiper iz K (VAN 1
11 110009 Screw(M4-0.7 x 8) =8 2
12 000538 Washer Ty 4
13 3151011 Air Wiper Support T 77 JEAHR 1
14 110080 Screw(M4-0.7 x 8) IERY 2
15 3100529 Thread Pull-off Eyelet FRIEARE 1
16 3500530 Thread Pull-off Bar SIEAE 1
17 0063076 Swing-proof Spring FRHE A BERIR/NR 1
18 0077179 Retaining Ring Aby Uy 1
19 3500514 Thread Pull-off Hook Unit FHIBEA T v U (18) 3
20 003657 Screw(M4-0.7 x 3) xRy 5
21 3500516 Thread Pull-off Hook Unit FREA T v () 2
22 0094396 Thread Pull-off Bar Holder SREAGERR 1
23 007006 Screw(9/64-40 X 4) xRy 1
24 0033024 Retaining Ring - Ay ZUVT 1
25 3500360 Collar(9 x 15 X 7.5mm}) hZ— 1
26 150001 1= 2

Screw(M4-0.7 X 4)

VGS3721



21
UT-A44 DEVICE(2)

VGS3721



UT-A44 DEVICE(2)

UT-A44 K& (2)

21

RefNo Parts No. Description m A Amt. Req
1 0063608 Switch Guide ALY FHAR 1
2 000014 Washer Tyy 2
3 110002 Screw(M3-0.5 x 5) xRy 2
4 3101587 Tension Release Connecting Plate SRIB AR 1
5 110008 Screw(M4-0.7 x 8) xRy 2
6 170009 Screw(M4-0.7 x 4) bxy 1
7 3101588 Tension Release Block FEATOYY 1
8 009976 Screw(M6-1 X 15) Ry 1
9 3100567 Collar Ho— 1

10 120001 Screw(M4-0.7 X 14) kExy 1
11 0014120 Anti-shock Rubber BEIL 1
12 1091160 Air Cylinder IF7IIVE 1
13 3101586 Switch Holder Ay FEa 1
14 1097007 Silencer ALY 1
15 0010057 Elbow Connector(¢ 4-PT1/8) TJLARART S 1
16 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—7(8) -
17 000498 Washer Ty Iy 1
18 3101585 Air Cylinder Bracket IFIIVTE 1
19 120006 Screw(M6-1 X 12) hH=xy 2
20 0012071 Cylinder Return Spring SYUITRVIAXR 1
21 3101590 Plunger Ak 1
22 180006 Screwed Pin{M5-0.8 x 6) =) 1
23 3100523 ConnectingBlock(Right)SupportSpring  EfE 7 Mw 7 X T/NxX 1
24 3120157 - Connecting Block(Right) EE7Ov o (#A) 1
25 100002 Nut(M5-0.8) Fvhk 3
26 190029 Connecting Rod(M5-0.8 X 40) peek it =3 1
27 3100538 Connecting Block(Left) EET 1w () 1

VGS3721



22

UT-A44 DEVICE(3)

VGs3721



UT-A44 DEVICE(3)

UT-A44 £ & (3)

22

RefNo Parts No. Description m A Amt. Req
1 3500501 Trimming Machanism, C. Set UT#E(fA) 1
2 3100506 Lower Knife Driving Lever TXREFEHL /X~ 1
3 170005 Screw(M4-0.7 X 6) =) 2
4 3100502 Lower Knife Carrier TXXE 1
5 3500513 Looper Thread Pull-off JL—IREEX 1
6 3100513 Lower Knife TAX 1
7 110030 Screw(M3-05 x 2.6) kxry 3
8 3100560 Supplementary Spring LA ZBFHBINR 1
9 3500503 Upper Knife Carrier EXZ& 1

10 190006 Screw(M4-0.7 X 4) Exy 2
11 100006 Nut Fvhk 2
12 3100503 Knife Guide Lever ARAHTA RLNR— 2
13 3100504 Knife Guide Lever Ring(Left) AZXHA RLIR=UVT(E) 1
14 3100505 Knife Guide Lever Ring(Right) AZHA RLI—=UVT(EH) 1
15 130003 Screw(M4-0.7 X 7.3) Ry 2
16 3100515 Upper Knife Carrier Spring EAZBNRR 1
17 170006 Screw(M4-0.7 X 2.5) Ry 1
18 3500502 Crank Chamber Cover FHAIN— 1
19 3500510 Upper Knife Carrier Stopper EARBRA MR 1
20 130021 Screw(M4-0.7 X 6) IExy 2
21

22 3100512 Upper Knife EXXR 1
23 110024 Screw(M2-0.4 X 6) = 2
24 110025 Screw(M2-04 X 10) 1Exy 1
25 110023 Screw(M2-0.4 x 3.5} xRy 1
26 3100507 Upper Knife Guide EARAAR 1
27 3100508 Clamp Spring RS /AR 1
28 3100509 Clamp Spring Pressure RPN 1
29 3100510 Clamp Spring Pressure Holder REE S JCRIP AR 1
30 3100511 Clamp Spring Pressure Adjusting Piecesk e S /NP AMA 1
31 130005 Screw{(M2-0.4 x 4) Exy 2
32 3100516 Lower Knife Carrier Support Spring TXXBXT/NX 1
33 110034 Screw(M2-04 x 2) kExy 2
34 3500511 Thread Guide RAACR 1
35 110054 Screw(M3-0.5 x 35) Exy 3
36 3500504 Knife Carrier Guide AZABHAR 1
37 110009 Screw(M4-0.7 x 8) xRy 2
38 3500506 Lower Knife Carrier Stopper TARBAB YN 1
39 110085 Screw(M3-05 x 4.5) xRy 1

VGS3721



23

UT-A44 DEVICE(4)

\
o\
N2
SN

.
R

>
,
,

@
-

M~
-

VGS3721



UT-A44 DEVICE(4)

UT-A44 K& (4)

23

RefNo Parts No. Description S Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 X 8) xy 2
3 000426 Washer Tyy 2
4 000600 Spring Washer AF7UTTvow 2
5
6 1253240 Regulator Support L% 1 L —% MK 1
7 006905 Wood Screw(¢ 5.1 X 20) ARY 2
8 0033939 Hose Band e YA 1
9 0010108 Hose Union IR—R1Z=AY 1

10 0010264 Connector(¢ 6-PT1/4) ARI 4 1
11 1096030 Air Tube(6 X 4mm)(Black) IFFa—-T(B8) -
12 0011795 Wrapping Band(2.3 X 92) RIg/INVR 2
13 3500550 Presser Foot Lifter Cylinder, C. Set BxHsIY & (HE) 1
14 1091146 Air Cylinder BIEsrouvy 1
15 3201037 Cylinder Rod Chip YUVFOAYRFYT 1
16 3500505 Cylinder Bracket yYvEAE 1
17 000425 Washer Ty 4
18 120013 Screw(M6-1 x 15) IExy 2
19 0010055 Connector(¢ 4-PT1/8) AxRY S 2
20 3500551 Solenoid Valve Holder BHAE 1
21 120006 Screw{M6-1 X 12) xRy 2
22 0023381 Cord Clamp(6N- ¢ 10.6) A—Ko>27 2
23 110013 Screw(M4-0.7 X 8) xRy 1
24 1066138 Switch, Complete Set Ay F(#8) 1
25 0063607 Switch Support A4y FEAAIR 1
26 110062 Screw(M3.5-0.6 X 8) ERY 2
27 1066127 Switch AAwF 1
28 0011720 Connector Cover ARG T HIN— 1
29 0010923 Connector AR5 1
30 0063609 Switch Cover RA Y FHIN— 1
31 009984 Screw(M2.3-04 x 10) xRy 2
32 110089 Screw(M4-0.7 x 3b) xRy 2
33 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa1—T(8) -

VGS3721



24
UT-A44 DEVICE(5)

UT-A44

UT-A44/8T2-A

VGS3721



UT-A44 DEVICE(b) UT-A44 £ & (5) 24
]

RefNo Parts No. Description m A Amt. Req
1 1090249 Solenoid Valve, C. Set BB (1) !
2 1090187 Manifold NZ7AIK 1
3 1090242 Solenoid Valve = 4
4 0010119 Blank Plug XT3 3
5 1097007 Silencer ALY 2
6 1094056 Connector(¢ 6-PT1/8) AxXI 5 1
7 1094055 Plug 737 3
8 1096029 Air Tube(4 X 2.5mm)(Black) IFFa—T(E) -
g 1200454 Intermediate Cable(UT-A44, UT-A44/ST2-A) ik — )L 1

10 1094055 Plug 759 2

VGS3721



25
ST2-A DEVICE

1

VGS3721



ST2-A DEVICE

ST2-AEKE

25

RefNo Parts No. Description m 4 Amt. Req
1 3519903 ST2-A Device, C. Set ST2-AZEE (8) 1
2 3101800 Trimming Device, Complete Set A REE (18) 1
3 3101805 Bracket T3y hk 1
4 1091145 Air Cylinder IFIVVE 1
5 1095001 Speed Controller A=k b~O—> 2
6 3101809 Movable Trimming Knife Holder EIXX& 1
7 3101801 Movable Trimming Knife AR 1
8 270019 Screw(1/8-44 x 3) Ry 1
9 3101806 Knife Guide XZAH4AR 1

10 110001 Screw(M4-0.7 X 5.4) xRy 2
11 3101802 Fixed Trimming Knife BEEA X 1
12 110023 Screw(M2-04 x 3.5) kExry 4
13 3101810 Thread Clamp REE= 1
14 100058 Nut +Fvhk 1
15 3101808 Thread Clamp Spring HREI R 1
16 009791 Adjusting Screw(M3-0.5 x 6) REIRY 1
17 110054 Screw(M3-0.5 x 3.5) Ry 3
18 3101804 Holder Support BAZXEBXT 1
19 3510101 Positioning Plate{Upper) fIER AR (L) 1
20 000665 Washer Tyy 4
21 120052 Screw(M4-0.7 X 10) ExRY 4
22 006202 Screw(M4-0.7 X 6) =87 2
23 3161011 Posttioning Plate(Lower) SIERAR(T) 1
24 3100711 Top Cover Thread Eyelet B RiE 1
25 006035 Screw(9/64-40 X 7) xRy 1
26 000644 Spring Washer ATV T Ty 1
.27 000322 Nut Fvhk 1
28 0036133 Cord Clamp(5N- ¢ 8.4) aA—KRoZv7 2
29 110013 Screw(M4-0.7 X 8) =8 1
30 1096029 Air Tube({4 x 2.5mm)(Black) IFFa—7(B8) -
31 001123 Washer Ty 2

VGS3721



26
EXTRA PARTS

VGS3721



EXTRA PARTS 05 B8 5 20

RefNo Parts No. Description m A Amt. Req
1 3500603 Self-cleaning Pipe w20V TRAT 1
2 3500605 Pipe Holder A TRILY 2
3 0093690 Timing Gauge GAZIVTT—=Y 1
4 0095220 Looper Timing Gauge W—REAZ 5= 1
5 3500493 Timing Gauge SAZIVIT—-Y 1
6 3100256 HR Device, Complete Set HREE (1) 1
7 3100254 HR Container HR& > 1
8 1090190 Pipe Joint A s =2 1
9 3100253 Oil Tube =D A 1

10 310007 Felt(25 x 25 x 100mm) Jzlbk 1
11 3100250 . HR Cup HR w7 1
12 310006 HR Felt HRZ7 z)L bk 1
13 000637 Seal Plug = 1

2

14 110013 Screw(M4-0.7 X 8) i3S

vGS3721



27

VGS3721



THREAD STAND

Ria

27

Ref.No Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIIEHH) (6F%A) 1
2 9620631 Column Cap ASLFvv/ 1
3 9620670 Column Pipe(Upper) AZLIAF(E) 1
4 9620689 Thread Guide Holder(Large) HA1 RRILZ(R) 1
5 911002 Screw(M4-0.7 X 20) =8 1
6 911001 Screw(M4-0.7 X 12) Ry 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector A5 LIRA THEF 1
9 911006 Screw(M5-0.8 x 13) xRy 2

10 910000 Nut Fvhk 8
11 9620675 Column Pipe(Lower) A LM T(T) 1
12 930052 Washer TyTy 1
13 930053 Spring Washer A7V T Ty 1
14 910003 Nut(M16-1.5) PaA 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNAVH(EBEKRFE) 4
17 9620700 Thread Eyelet FALLwv bk 6
18 9620688 Thread Hanger Holder ALy RNV HiEx 4
19 811060 Screw(M6-1 X 15) jl =) 4
20 9620691 Thread Guide Arm HAR7—L4 1
21 9620690 Thread Guide Holder(Small) HA RRILT(IN 1
22 9620666 Thread Guide(6 Spools Type) XLy RAA RE6AEKA) 1
23 9620678 Spool Cushion AR7=INov>ay 6
24 9620679 Spool Pin A= I8 6
25 9620680 Spool Mat A7=ILx vy b+ 6
26 9620681 Spool Seat Disc Zom 6
27 930055 ATV TTIv ¥ 6

Spring Washer

VGS3721



28

13

Table top installation £
(with UT-A Device)

A0

19

20

21 29
24
\ \/ 25
\\’,7 7‘./"’ 26
L @ 7
23?

VGS3721




ACCESSORIES

7oy ER%

28

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover Nk AIR— 1
2 110028 Screw(M6-1 X 46) xRy 2
3 9620003 Bag % 1
4 == Needle(System : UY x 128GAS) # 5
5 0099094 Screwdriver(2.5 X 75mm) [N 25 VAN 1
6 0099091 Screwdriver(b.5 x 200mm) [N 2s VAN 1
7 0099051 Thread Tweezers Evtvhk 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALVF 1
9-1 9722012 Instructions Book 1
9-2 9722011 iR W EREAE 1

10 9710107 Parts Book N=YTvy 1
11 9620008 SF Qil 28(18) il 1
12 0063009 Oil Reservoir Rubber Cushion LB 4
13 180008 Setting Screw(M6-1 X 63) Btz 4
14 000528 Washer Ty 8
15 000667 Spring Washer ATV T Ty 4
16 000011 Nut Fw b 4
17 3500701 Belt Cover(Lower) NNt 1
18 006905 Wood Screw(¢ 5.1 x 20) Ry 3
19 0037988 Screwdriver(Short) SZRZAN 1
20 9620202 Hexagonal Wrench(2.0mm} 6L VF 1
21 3160190 Needle Thread Retainer Support,C.Set  /\EF& () 1
22 3160191 Needle Thread Retainer Support INGRFA 1
23 - 005431 Screw(1/8-44 x 4.4) kxy 1
24 0036175 Thread Retainer Disc Support IINTRTFIR 1
25 0032425 Needle Thread Retainer Dice il 1
26 0032426 Needle Thread Retainer Spring INEFINER 1

- 001093 Screw(1/8-44 x 2.2) IExRY 1

27

VGS3721



29

WARNING LABEL EEH X)L

LABEL Parts No. Description
SN mE m%
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning ete. switch off main switch.
=t
A F =
E<EATIFHZET B,
ZERERBEEDIIT o fhe st
= 390143 SIEFEIRNIL
HRERETHC L, RIFIRS
BEZT>THS, &
B RE> PR O,
mERvARETR &,
ABEFEL| Con-ERIS tjé(i\
ERAyTF 2o 148,
ADANGER| ol oo ¢
=2 LD —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power T L A
supply and wait REEBINI
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AINL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEEARRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
St ion THERSAI
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

EREFEINIL




30

INDEX
VGS3721 Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 14 35 000665 25 20 006202 3 41
000011 28 16 000667 6 31 006202 11 17
000014 4 59 000667 28 15 006202 25 22
000014 9 67 000669 3 46 006212 6 49
000014 21 2 000669 4 55 006212 15 14
000015 2 20 000669 11 11 006233 1 22
000177 3 © 000669 14 46 006905 23 7
000195 4 16 000669 15 67 006905 28 18
000199 15 44 000669 19 7 006921 17 12
000206 8 52 000687 16 4
000206 9 11 000690 8 61 007006 20 23
000234 18 7 000690 14 33 007627 1 29
000278 9 51 000726 1 41 007627 2 49
000309 7 20 000740 9 15 007627 3 31
000322 25 27 000740 10 2
000327 8 21 000740 13 46 009142 7 10
000360 3 38 000750 15 39 009526 12 23
000397 15 29 ) 000755 16 47 009604 @ 12 14
000425 18 6 000924 2 30 009736 20 3
000425 23 17 000989 6 2 009747 9 57
000426 11 29 009748 1 8
000426 23 3 001093 28 27 009749 15 65
000445 8 2 : 001107 5 18 009750 7 25
000463 18 9 . 001123 14 43 009751 . 11 10
000487 8 43 _ 001123 25 31 009779 9 66
000498 21 17 001170 8 64 009784 11 2
000528 12 8 ' 001818 3 35 009791 25 16
000528 16 31 : 001900 7 8 009976 21 8
000528 28 14 009977 10 27
000538 1 30 003302 8 22 009984 23 31
000538 2 32 003655 2 19 009995 16 18
000538 3 30 003655 17 3
000538 8 41 003657 16 38 0010017 13 10
000538 20 12 003657 20 20 0010017 18 47
000555 6 26 0010018 18 55
000567 18 27 004173 2 40 0010019 18 50
000600 6 27 004182 7 28 0010055 23 19
000600 14 47 004272 9 40 0010057 21 15
000600 15 68 0010108 23 9
000600 23 4 005049 14 48 0010119 24 4
000623 13 47 005049 15 69 0010258 18 49
000637 13 40 005075 1 34 0010264 23 10
000637 26 13 005431 28 23 0010923 23 29
000638 16 36 005650 8 36
000644 25 26 005650 9 45 0011720 23 28
000651 2 21 : 0011795 23 12
000652 16 19 006035 25 25

000665 19 4 006202 1 42 0012071 21 20



INDEX

VGS3721 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0012480 17 6 0033024 10 20

0033024 20 24 0090071 3 5
0013208 15 22 0033939 23 8 0090807 3 12
0013208 16 52 0090812 3 9
0013648 17 11 0034293 11 9 0090856 3 11

0034293 14 44 0092305 6 5
0014120 21 11

0035813 3 37 0093154 6 40
0020051 4 48 0093186 7 24
0020052 2 7 0036133 25 28 0093212 7 16
0020119 3 16 0036175 28 24 0093352 7 5-1
0020137 1 33 0093357 7 b-2
0020271 8 13 0037108 3 36 0093365 7 7
0020350 14 45 0037164 1 20 0093480 19 9
0020350 15 66 » 0037988 28 19 0093611 8 10
0020538 11 25 ‘ 0093617 18 15
0020551 15 54 0060142 8 8 0093690 26 3
0020759 1 5 0060270 19 18 0093864 1 9
0020759 2 56 0093864 2 12

0063009 28 12
0022836 20 1 0063051 12 18 0094201 1 24
0022837 20 2 0063053 12 20 0094201 2 51

0063055 4 8 0094390 8 62
0023381 20 5 0063056 12 21 0094396 20 22
0023381 23 22 0063057 12 22 0094491 20 6-1

0063076 20 17 0094577 16 39
0024083 3 2 0063138 16 46
0024084 3 1 0063515 8 60 0095027 11 21

0063607 23 25 0095220 26 4
0026081 10 22 0063608 21 1 0095334 8 63
0026099 10 18 0063609 23 30 :
0026413 10 15 0063612 20 6-2 0099051 28 7

0099091 28 6

0030255 3 3 0065275 2 13 0099094 28 5
0030711 18 42 0065372 8 3

0065389 13 30 100002 13 26
0031111 3 7 100002 21 25
0031831 18 8 0068011 1 4 100003 12 9

0068079 15 60 100003 16 32
0032425 28 25 0068181 8 37 100004 18 45
0032426 3 52 0068202 9 34 100006 22 11
0032426 28 26 0068202 14 24 100007 9 41
0032518 18 3 100020 19 14
0032646 12 13 0077179 11 13 100052 19 12
0032684 4 44 0077179 20 18 100057 19. 156
0032867 15 32 0077270 8 1 100058 25 14
0032952 3 4 100067 15 53

0085710 11 32



INDEX

VGS3721 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110001 1 27 110025 22 24 110115 9 62
110001 8 7 110027 3 49 110116 4 1
110001 16 7 110028 28 2 110117 15 42
110001 25 10 110030 15 20 110118 15 49
110002 2 42 110030 22 7 110120 13 2
110002 9 61 110031 2 28 110135 6 35
110002 21 3 170031 12 26 :
110004 8 16 110031 16 5 120001 6 22
110004 14 19 110032 . 16 26 120001 8 58
110005 13 16 110033 16 49 120001 21 10
110006 16 29 110034 22 33 120006 8 51
110008 2 38 110035 7 4 120006 17 8
110009 2 31 110035 8 5 120006 21 19
110009 3 26 110036 5 28 120006 23 21
110009 5 14 110038 18 21 120009 2 2
110009 8 40 110039 13 . 4 120010 8 45
110009 12 5 110039 16 14 120011 14 3
110009 15 11 110041 2 16 120011 18 44
110009 20 11 110043 13- 35 120012 5 3
110009 21 5 110043 16 10 120013 6 24
110009 22 37 110045 1 2 120013 9 13
110011 2 44 110045 2 10 120013 10 7
110011 7 12 110045 14 .39 120013 12 11
110011 11 31 110045 18 11 120013 13 42
110012 1 25 110046 14 14 120013 15 2
110012 2 52 110046 16 13 120013 16 15
110012 5 33 110048 1 13 120013 23 18
110012 18 2 110050 16: 2 120015 6 28
110013 1 32 110054 3 24 120016 1 37
110013 3 14 110054 8 14 120027 1 7
110013 15 63 110054 11 15 120030 19 8
110013 18 39 110054 22 35 120031 19 b
110013 20 7 110054 25 17 120049 9 b
110013 23 23 110059 7 29 120049 10 41
110013 25 29 110060 1 14 120049 13 36
110013 26 14 110062 23 26 120052 25 21
110016 2 23 110067 6 51
110017 2 36 110067 17 15 130002 7 18
110017 23 2 110076 4 58 130002 9 7
110019 13 24 110079 2 46 130003 2 6
110021 8 53 110080 20 14 130003 3 28
110021 14 15 110084 8 20 130003 22 15
110022 5 24 110084 19 22 130005 22 31
110023 9 25 110085 22 39 130016 8 18
110023 10 37 110089 23 32 130021 22 20
110023 22 25 110094 11 34
110023 25 12 110101 13 9 140004 9 20

110024 22 23 110106 6 33 140004 10 33



INDEX

VGS3721 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
160024 13 7 310007 26 10
150001 8 12 160025 19 17 310017 16 45
150001 20 26 160029 7 13 310040 6 16
160029 13 39 310068 9 23
160000 1 19 160030 10 23 310068 10 35
160000 9 21 160033 8 28 310094 12 19
160000 10 30 310096 14 9
160000 16 34 170001 2 24 310096 15 27
160001 2 26 170005 22 3 310099 6 50
160001 5 7 170006 22 17 310100 5 20
160001 8 34 170009 8 56 310102 15 70
160001 9 35 170009 21 6 310106 4 4
160001 10 13 170010 3 44 310124 6 36
160001 11 4 170010 4 53
160001 13 18 170010 11 18 320001 18 28
160001 14 22 170038 8 b5 320008 18 32
160001 15 51 170041 8 31 320009 18 33
160001 16 43 170042 3 53 . 320011 18 26
160001 17 2 170058 8 24
160001 18 43 330000 7 21
160001 19 11 180006 21 22 330011 2 18
160001 19 19 180008 28 13 330016 13 20
160002 15 5 180012 11 12 330017 7 1
160003 . 5 21 180033 9 39
160003 =~ 6 20 _ 340000 1 38
160003 9 3 190004 14 37 . 340001 13 33
160003 10 4 190006 22 10 - 340003 8 49
160003 - 11 20 190029 21 26 340003 14 31
160003 12 3 190077 9 64 340003 15 59
160003 13 29 190078 2 50
160003 16 23 190089 16 50 350009 3 20
160004 5 17
160004 6 39 270019 25 8 390198 1 15
160004 15 25 290029 3 8
160005 5 4 910000 27 10
160005 6 3 300000 9 10 910001 27 7
160005 15 26 300000 13 25 910003 27 14
160006 9 32 300000 14 13 911001 27 6
160006 15 45 300000 15 48 911002 27 5
160007 5 5 300005 5 2 911006 27 9
160007 6 4 300005 8 44 911060 27 19
160007 9 68 300006 12 6
160007 10 26 300100 2 25 930052 27 12
160007 12 17 300100 3 45 930053 27 13
160007 14 27 300100 4 54 930055 27 27
160007 15 18 300500 13 5
160007 16 42 1066127 23 27

160021 11 27 310006 26 12 1066138 23 24



INDEX

VGS3721 Page =5
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2100264 14 41 3100283 6 13
1090187 24 2 2100267 8 33 3100305 12 16
1090190 26 8 2100267 14 29 3100307 12 24
1090242 24 3 2100288 9 29 3100309 12 7
1090249 24 1 3100309 16 30
2110191 13 37 3100310 8 11
1091145 25 4 2110361 8 46 3100329 18 14
10917146 23 14 3100330 18 53
1091160 21 12 2120082 10 14 3100331 18 35
2120083 10 19 3100332 18 25
1094055 24 7 3100338 7 26
1094055 24 10 2150112 8 26 3100345 18 13
1094056 24 6 3100356 18 34
3100006 4 36 3100370 18 b5
1095001 25 5 3100061 18 12 3100371 18 24
1095002 17 9 3100100 4 7 3100384 3 21
1095007 20 8 3100110 8 9 3100386 3 22
3100122 5 12 3100502 22 4
1096029 17 10 3100123 5 15 3100503 22 12
1096029 20 4 3100127 5 13 3100504 - 22 13
1096029 21 16 3100129 6 7 3100505 22 14
1096029 23 33 3100131 5 10 3100506 22 2
1096029 24 8 3100132 5 11 3100507. 22 26
1096029 25 30 . 3100142 13 38 3100508 22 27
1096030 23 11 3100145 13 44 3100509 22 28
3100146 13 43 3100510 22 29
1097007 21 14 31007149 13 31 3100511 22 30
1097007 24 5 3100151 13 32 3100512 22 22
1097009 23 1 3100157 13 14 3100513 22 6
3100158 13 15 3100515 22 16
1200454 24 9 3100159 13 17 3100516 22 32
3100190 15 15 3100523 21 23
1253061 17 5 3100192 15 9 3100529 20 15
1253240 23 6 3100193 15 7 3100533 8 57
3100195 15 6 3100538 21 27
2020002 15 40 3100205 13 12 3100555 13 3
3100207 1 10 3100560 22 8
2049401 1 39 3100207 10 28 3100567 21 9
3100214 15 43 3100623 15 12
2100137 9 14 3100231 15 36 3100711 25 24
2100137 10 3 3100241 5 26
2100176 9 52 3100245 5 30 3101585 21 18
2100194 8 48 3100250 26 11 3101586 21 13
2100218 6 25 3100253 26 9 3101587 21 4
2100249 14 11 3100254 26 7 3101588 21 7
2100253 14 25 3100256 26 6 3101590 21 21
2100259 11 8 3100272 4 56 3101754 14 40

2100259 14 42 3100275 6 12 3101800 25 2



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3101801 25 7 3160054 10 42 3200013 2 bbb
3101802 25 11 3160056 10 5 3200086 9 38
3101804 25 18 3160057 10 6 3200086 16 33
3101805 25 3 3160058 10 8 3200111 7 3
3101806 25 9 3160061 10 16 3200112 7 15
3101808 25 15 3160062 10 17 3200132 19 2
3101809 25 6 3160063 10 21 3200215 14 7
3101810 25 13 3160064 10 12

: 3160065 10 29 3201037 23 15
3107303 8 17 3160066 10 31 3201355 15 21
3107303 19 20 3160070 10 25
3160071 10 24 3204020 4 39
3109201 5 31 3160073 11T 19 3204021 4 6
37109300 13 1 3160074 11 23
3160076 11 24 3207146 19 16
3110033 16 11 3160077 11 22 3207148 19 13
3110038 16 8 3160080 11 26
3160081 11 30 3240015 7 22
3120072 6 48 3160082 11 28 3240016 7 23
3160084 11 16 3240026 8 6
3120157 21 24 3160085 11 1 3240072 15 58
3160086 11 3 3240086 11 14
3139200 5 27 3160088 11 7 3240087 11 §)
3160090 8 29 3240091 11 5
3150143 18 41 3160091 8 39
3150151 18 46 3160092 9 36 3247022 8 19
3160098 9 24 3247022 19 21
3151011 20 13 3160098 10 36
3160103 9 37 3260010 5 9
3160008 2 9 3160104 9 33 3260011 6 9
3160009 2 8 3160114 9 55
3160022 4 40 3160116 9 59 3400261 18 23
3160023 4 41 3160120 9 b4
3160024 4 42 3160124 9 46 3500004 1T 36
3160025 4 45 3160138 12 12 3500005 1 35
3160026 4 46 3160146 18 19 3500006 18 b4
3160027 4 43 3160152 18 16 3500007 1 31
3160034 9 2 3160153 18 20 3500008 2 53
3160036 9 12 3160158 4 5 3500012 2 11
3160037 9 16 3160163 8 4 3500021 4 17
3160038 9 18 3160173 10 1 3500022 4 20
3160038 10 10 3160190 28 21 3500023 4 30
3160039 9 17 3160191 28 22 3500024 4 31
3160039 10 11 3500025 4 25
3160049 10 39 3161003 20 9 3500026 4 28
3160050 10 40 3161004 20 10 3500027 4 29
3160051 10 9 3161011 25 23 3500028 4 26
3160052 10 43 3500029 4 27



INDEX

13 41

VGS3721 Page =7
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500030 4 21 3500113 15 30 3500175 13 6
3500031 4 23 3500114 15 34 3500176 13 23
3500032 4 24 3500115 15 33 3500177 13 21
3500033 4 32 3500116 15 31 3500178 13 22
3500034 4 33 3500118 15 37 3500179 13 13
3500035 4 34 3500119 15 17 3500180 13 19
3500036 4 35 3500120 15 47 3500201 1 1
3500037 4 37 3500121 15 46 3500202 3 27
3500038 4 38 3500122 15 38 3500213 1T 18
3500039 4 22 3500123 15 41 3500215 1 17
3500040 4 19 3500124 15 24 3500216 1 21
3500041 4 14 3500126 15 57 3500223 2 22
3500042 4 2 3500127 15 13 3500224 2 1
3500044 4 10 3500128 15 8 3500226 2 29
3500045 4 11 3500129 15 4 3500227 2 4
3500046 4 15 3500130 15 .3 3500228 2 5
3500047 4 12 3500131 15 1 3500229 18 10
3500048 4 13 3500132 15 b5 3500230 2 b4
3500050 4 9 3500133 15 52 3500232 3 39
3500051 6 1 3500136 15 50 3500233 2 48
3500054 6 6 3500137 15 61 3500234 3 40
3500062 6 37 3500138 15 56 3500236 18 b2
3500064 6 38 3500139 15 62 3500237 3 42
..3500065 6 29 3500141 15 .64 3500238 3 33
3500066 6 23 3500142 14 16 3500240 3 43
3500067 6 30 3500143 14 12 3500242 3 50
3500068 6 11 3500146 14 8 3500245 3 47
3500069 6 10 3500147 14 1 3500246 3 48
3500070 6 45 3500148 14 2 3500247 3 51
3500071 6 44 3500149 14 4 3500249 3 bbb
3500072 6 41 3500150 14 21 3500250 3 b4
3500073 6 42 3500151 14 20 3500269 3 25
3500074 6 46 3500152 14 5 3500270 3 32
3500075 6 47 3500153 14 23 3500271 3 34
3500076 6 43 3500154 14 6 3500274 13 8
3500078 4 50 3500155 14 26 3500281 3 19
3500078 7 2 3500156 14 28 3500284 3 15
3500081 12 1 3500157 14 30 3500285 3 17
3500082 12 2 3500158 14 32 3500286 3 13
3500084 12 4 3500160 14 38 3500287 3 10
3500086 12 10 3500161 14 36 3500291 8 42
3500088 4 3 3500162 15 16 3500292 8 59
3500089 4 49 3500163 15 23 3500293 8 35
3500091 7 14 3500165 5 22 3500294 8 38
3500101 5 1 3500166 5 23 3500295 8 50
3500104 5 6 3500167 5 29 3500297 19 1
3500105 15 10 3500172 13 45 3500299 8 b4
3500109 5 16 3500174 3500300 8 32



VGS3721

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page = 8

Parts No. PageNo. Ref.No. Weight(g)

3500305
3500360
3500402
3500404
3500407
3500408
3500410
3500411
3500412
3500413
3500415
3500418
3500419
3500422
3500423
3500424

3500425

3500426
3500430
3500442
3500444
3500445
3500446

3500448
3500450

3500451

3500456
3500458
3500459
3500460
3500461

3500465
3500466
3500493
3500501

3500502
3500503
3500504
3500505
3500506
3500510
3500511

3500513
3500574
3500516
3500530
3500550
3500551

8
20
18
18

4
15
18
15
18

5
18
18

5
18
18
18

47
25
4
38
18
35
37
19
1
25
30
36
32
22
29
31
40
11
3
34
18
19
21
14
18
23
19
27
28
34
48
32
29
5
1
18
9
36
16
38
19
34
5
19
21
16
13
20

3500603
3500605
3500615
3500616
3500617
3500700
3500701

3501503
3501514
3501519
3501520
3501521
35015622
3501523
3501526
3501527
3501528
3501529
3501530
3501531
35015632
3501533
3501537
3501539
3501542
3501551
3501553
3501557
3501558
3501560
3501563
3501564
3501565
3501566
3501570
3501571
3501572
3501573
3501574
3501575
3501580
3501581
3501583
3501584
3501585
3501596
3501597

26
26
2
7
7
28
28

16
16
16
16
16
17
16
16
16
16
16
16
17
15
16
16

2
17
17
17
16
16
16

—_

OO MNMNMNNNMNDNMNMNDNDNDN =~ —

—_—

1
2
11
19
17
1
17

12
44
27
28
25

4
24
41
37
35
22
48
14
28

9
51
45

1

7
13
17
16
20
23
26
28
16
27
43
47
35
41

3
37
39
34
17
33

3

6

3501598
3501779
3501818

3508155
3508160
3508181
3508183

3509037
3509075
3509320

3510008
3510011

35710012
3510017
3510018
3510020
3510021

3510022
3510023
3510024
3510025
3510027
3510028
3510029
3510030
3510031

3510032
3510033
3510034
3510035
3510037
3510037
3510038
3510039
3510039
3510040
3510041

3510045
3510047
3510048
3510050
3510051

3510052
3510055
3510057

16
2
14

19
7

1
15
10

23
9

727-1
727-2

14
14
12

-—

—]
O =4 DB DNOOOODOOOWOODWOWWOWOWOWOWYWWOWWYWONmOOWOWWOW©W— — —

—_ —_—

—_

18
17
25

6
11
12

1

4
27
28
30
32
31
17

8

9

6
47
48
49
53

50

63
26
38
19
22
34
56
58

8

3

6
51
52
57
33
60



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

3510059 9 43
3510060 9 44
3510062 9 42
3510063 8 30
3510064 18 51
3510065 18 18
3510066 18 48
3510067 18 17
3510101 25 19

3517001 815-1
3517003 815-2
3517009 19 10
3517031 8 25
3517032 8 27
3517038 823-1
3517039 823-2

3519010 9 65
3519903 25 1

4109403 1 40

9620003 28 3
9620008 28 11
9620202 28 20
9620210 28 8
9620631 27 2
9620666 27 22
9620670 27 3
9620673 27 8
9620675 27 11
9620678 27 23
9620679 27 24
9620680 27 25
9620681 27 26
9620688 27 18
9620689 27 4
9620690 27 21
9620691 27 20
9620696 27 1
9620700 27 17
9620703 27 16

9710107 28 10

9722011 28 9-2
9722012 28 9-1



yjamato

PRI UEERASA
YAMATO SEWING MACHINE MFE. £O,LTD,

P/N 9710107(P)
No. 1 Edited in 2004.8
(VGS3721) Printed in Japan 2004.8.1H®



	Contenta
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(29
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHING
	[P4]   ブッシュ関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED VERTICAL MECHANISM
	[P9]   上送リ上下機構
	[P10] TOP FEED ROCKER MECHANISM
	[P10] 上送リ前後機構
	[P11] TOP FEED DIFFERENTIAL MECHANISM
	[P11] 上送リ差動機構
	[P12] SPREADER MECHANISM
	[P12] 飾リ糸ルーパ機構
	[P13] LOOPER DRIVING MECHANISM
	[P13] ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] KNIFE DRIVING MECHANISM
	[P16] メス機構
	[P17] MISCELLANEOUS SUCTION PIPE
	[P17] 吸込管関係
	[P18] LUBRICATING MECHANISM
	[P18] 給油機構
	[P19] VGS3721-156S8-8-WF11
	[P20] UT-A44 DEVICE(1)
	[P21] UT-A44 DEVICE(2)
	[P22] UT-A44 DEVICE(3)
	[P23] UT-A44 DEVICE(4)
	[P24] UT-A44 DEVICE(5)
	[P25] ST2-A DEVICE
	[P26] EXTRA PARTS
	[P27] THREAD STAND
	[P27] 糸立台
	[P28] ACCESSORIES
	[P28] アクセサリ関係
	[P29] WARNING LABEL
	[P29] 警告ラベル
	[P30] INDEX
	[P30] 索引

